"% pennsylvania
ri' DEPARTMENT OF ENVIRONMENTAL Southcentral Regional Office
PROTECTION CLEAN WATER PROGRAM
Application Type Renewal Application No. PA0024074
PPY e e NPDES PERMIT FACT SHEET PP
Facility Type Municipal INDIVIDUAL SEWAGE APS ID 41980
Major / Minor Minor Authorization ID 1398173

Applicant and Facility Information

Shoemakersville Borough Municipal

Applicant Name Authority - Berks County Facility Name Shoemakersville Borough STP
Applicant Address 846 Main Street Facility Address Second Street

Shoemakersville, PA 19555-1410 Shoemakersville, PA 19555
Applicant Contact Paul Gruber, Borough Manager Facility Contact Paul Gruber
Applicant Phone (610) 562-8030 / pgruber@shoeyboro.org Facility Phone (610) 562-8030, cell: 610-607-4866
Client ID 134377 Site ID 451526

Not Overloaded Shoemakersville Borough
Ch 94 Load Status (2023 Ch 94 report) Municipality (Verified on eMapPA)
Connection Status County Berks
Date Application Received May 31, 2022 EPA Waived? No
Date Application Accepted June 13, 2022 If No, Reason SIU, PCB TMDL
Purpose of Application NPDES Renewal.

Summary of Review

The existing NPDES permit was issued December 15, 2017, with an expiration date of December 31, 2022. The permit
renewal application was received May 31, 2022, via DEP’s OnBase electronic upload system (Reference ID # 59016). The
existing permit was administratively extended past its expiration date. On June 27, 2024, the DEP permit writer verified with
Paul Gruber of Shoemakersville Borough that there had not been changes to the facility and that the application was still
accurate. Mr. Gruber agreed to accept the draft permit and final permit via email sent to the email address shown above. In
response to the DEP permit writer’'s questions about discrepancies with the reported PCB data, the permittee provided
supplemental data to the renewal application in a July 9, 2024 email.

Design flow:

The existing permit’s limits were based on a design flow of 0.75 MGD. Past Discharge Monitoring Reports (DMRs) were
reviewed: the average flow has been consistently below 0.75 MGD. There is no need to change the effluent flow on which
the permit limits are developed.

Summarized DMR data (attached) from January 1, 2021 through May 31, 2024 indicate an average flow at outfall 001 of
0.40 MGD and a maximum monthly average of 0.64 MGD. The 2023 Chapter 94 Municipal Wasteload Report (see
attached excerpts) also indicates that the facility is operating below their design flow. The same report did not indicate
existing or projected hydraulic overload or organic overload and did not report the occurrence of Sanitary Sewer Overflows
(SSOs) or bypassing.

Industrial Users:

Per 2023 and 2022 Chapter 94 Reports, Wolfe Dye and Bleach Works pretreats its effluent prior to discharging up to
200,000 gpd into the Borough’s sewer system. The pretreatment reduces color and TSS. Flow is metered. They were the

Approve Deny Sighatures Date
X Bonnie Boylan
Bonnie Boylan / Environmental Engineering Specialist July 18, 2024
X Maria D. Bebenek for
Daniel W. Martin, P.E. / Environmental Engineer Manager July 18, 2024
X Maria D. Bebenek
Maria D. Bebenek, P.E. / Environmental Program Manager July 18, 2024




NPDES Permit Fact Sheet NPDES Permit No. PA0024074
Shoemakersville Borough STP

only industrial user identified. Local limits have been established.

The 2022 NPDES renewal application a) identifies Wolfe Dye and Bleach Works as a “Significant Industrial User” who
contributes an average of 20,000 gpd [sic] to the STP and b) indicated that the STP does not have an EPA-approved
pretreatment program.

Publicly Owned Treatment Works (POTWSs) with design flows equal to or greater than 5 MGD are required to have EPA-
approved pretreatment programs and other POTWSs as the need is determined.

Hauled-in Wastes:

None per 2023 application and none expected over the next five years.

Combined Sewer Overflows:

Not applicable

Sludge use and/or disposal:

Hauled off-site, to a landfill. (per application)

Unresolved Violations:

There are no outstanding violations for this client according to DEP’s Power Bl Report: Compliance History Summary (by
client), as of the preparation of this Fact Sheet.

Delaware River Basin Commission (DRBC):

The facility discharges to a waterway within the Delaware River watershed and is thus subject to DRBC requirements. A
copy of the draft permit and Fact Sheet will therefore be sent to the DRBC for their review in accordance with State
regulations and an interagency agreement. Any comments from DRBC will be considered.

DRBC'’s Interactive Map shows two dockets for Shoemakersville:

1) D-1990-007 CP-4, approved September 16, 2015 with an expiration date of September 16, 2025, for groundwater
withdrawal of 7.5 MG per month.

2) D-1993-074 CP-6, approved September 9, 2021, with an expiration date of December 31, 2027 which approves a
0.75 MGD discharge from the Sewage Treatment Plant (STP) into the Schuylkill River. Area served:
Shoemakersville Borough and portions of Perry Twp. All existing facilities are built 1 foot above the 100-year
floodplain elevation. The docket does not include any limits or monitoring requirements not in NPDES permit. TDS
Determination was previously approved and continued in the most recent docket: 3300 mg/l as a monthly average
and 4000 mg/l as a daily maximum.

Public Participation:

DEP will publish notice of the receipt of the NPDES permit application and a tentative decision to issue the individual NPDES
permit in the Pennsylvania Bulletin in accordance with 25 Pa. Code § 92a.82. Upon publication in the Pennsylvania Bulletin,
DEP will accept written comments from interested persons for a 30-day period (which may be extended for one additional
15-day period at DEP’s discretion), which will be considered in making a final decision on the application. Any person may
request or petition for a public hearing with respect to the application. A public hearing may be held if DEP determines that
there is significant public interest in holding a hearing. If a hearing is held, notice of the hearing will be published in the
Pennsylvania Bulletin at least 30 days prior to the hearing and in at least one newspaper of general circulation within the
geographical area of the discharge.




NPDES Permit Fact Sheet NPDES Permit No. PA0024074
Shoemakersville Borough STP

Discharge, Receiving Waters and Water Supply Information

Design Flow
Outfall No. 001 (MGD) 0.75
Latitude 40°29' 35.6” (40.493222) Longitude -75°58 16.4” (-75.971222)
Quad Name Quad Code
Wastewater Description: Sewage Effluent
Receiving Waters _ Schuylkill River (WWF, MF) Stream Code 00833
NHD Com ID 133228678 River Mile Index (RMI) 92.5 per last permit
Drainage Area 388 sg.mi. (PA Stream Stats) Yield (cfs/mi?) 0.23

Pa Stream Stats

Q7-10 Flow (cfs) 88.1 (PA Stream Stats) Q7-10 Basis https://streamstats.usgs.gov/ss/
Elevation (ft) 300, approx Slope (ft/ft)
Watershed No. 3-B Chapter 93 Class. WWF, MF
Existing Use none Existing Use Qualifier  none
Exceptions to Use none Exceptions to Criteria  none

Assessment Status Impaired for fish consumption

Cause(s) of Impairment Polychlorinated-biphenyls (PCBs)

Source(s) of Impairment  unknown

Schuylkill River PCB TMDL

TMDL Status Final Name (Final: 4/7/2007)
Background/Ambient Data Data Source
pH (SV)

Temperature (°F)

Hardness (mg/L)

Other:
Nearest Downstream Public Water Supply Intake Pottstown Water Authority
PWS Waters Schuylkill River Flow at Intake (cfs)
Distance from Outfall
PWS RMI Approx. 57 (mi) Approx. 36

**Q7-10 flow data stopped being calculated in 2008 for the upstream gage 01470500, 16 years ago. Estimating the
Q7-10 of River at outfall 001 by gage correlation method was thus not used.

Changes Since Last Permit Issuance:

-last permit’'s Fact Sheet estimated the Q7-10 higher based on gage correlation (upstream gage 01470500) but
estimate used similar Low Flow Yield (LFY): 0.232 cfs/sq.mi.
-last permit’'s modeling did not incorporate adjustment for incomplete mixing in wide receiving water

Downstream dischargers, nearby, per eMapPA (other than stormwater only or Small Flow Treatment Facilities, SFTF’s):
Materion Brush, PA0011169, RMI 92.3
Leesport Borough STP, PA0070149, RMI 89.0
Cambridge Lee, PA0034304, RMI 86.5

Closest upstream dischargers,, shown on eMapPA (other than stormwater only or SFTF’s):
Hamburg STP, PA0021601, RMI 99.9



NPDES Permit Fact Sheet
Shoemakersville Borough STP

NPDES Permit No.

PA0024074

Treatment Facility Summary

Treatment Facility Name: Shoemakersville STP

WQM Permit No. Issuance Date

0608402 A-1 1/20/2021
0608402 7/29/2009
Degree of Avg Annual
Waste Type Treatment Process Type Disinfection Flow (MGD)
Chlorine With
Sewage Secondary Extended Aeration Dechlorination 0.75
Hydraulic Capacity Organic Capacity Biosolids

(MGD) (Ibs/day) Load Status Biosolids Treatment Use/Disposal
Combination of
0.75 1251 Not Overloaded Aerobic Digestion methods

Changes Since Last Permit Issuance:

The January 2021 WQM amendment approved an upgrade to the headworks including a new mechanically-

cleaned screen, bar screen, and sludge de-watering screw press.

From 2023 Chapter 94 Report:

2.0 WASTEWATER TREATMENT PLANT DESCRIPTION

['he upgraded treatment facilities utilize a modified activated sludge process known as a

Vertical Loop Reactor.

In 2009, the treatment facility was re-rated by PaDEP to the

permitted capacity to treat 750,000 gallons per day of wastewater and an organic loading

capacity of 1,251 pounds per day of BODS. The capacity of the wastewater treatment

plant is shared between Shoemakersville, Perry Township, and Wolfe Dye and Bleach

Company.

The existing treatment plant includes the Vertical Loop Reactor, final clarifiers, and

chlorination for disinfection and dechlorination.

dewatering press handle sludge processing.

Aerobic digesters and a volute




NPDES Permit Fact Sheet

Shoemakersville Borough STP

EXISTING NPDES PERMIT , OUTFALL 001:

NPDES Permit No. PA0024074

Effluent Limitations

Monitoring Requirements

Parameter Mass Units (Ibs/day) Concentrations (mg/L) Minimum Required
Average Daily Average Weekly Instant. Measurement Sample
Monthly Maximum Minimum Monthly Average Maximum Freqguency Type
Flow (MGD) Report Report XXX XXX XXX XXX Continuous Measured
pH (S.U.) XXX XXX 6.0 XXX XXX 9.0 1/day Grab
Dissolved Oxygen XXX XXX 5.0 XXX XXX XXX 1/day Grab
Total Residual Chlorine (TRC) XXX XXX XXX 0.5 XXX 1.6 1/day Grab
250 8-Hr
CBOD5 156 WKkly Avg XXX 25.0 40.0 50 1/week Composite
BOD5 8-Hr
Raw Sewage Influent Report Report XXX Report XXX XXX 1/week Composite
281 8-Hr
Total Suspended Solids 187 WKly Avg XXX 30.0 45.0 60 1/week Composite
Total Suspended Solids 8-Hr
Raw Sewage Influent Report Report XXX Report XXX XXX 1/week Composite
Fecal Coliform (No./200 ml) 200
May 1 - Sep 30 XXX XXX XXX Geo Mean XXX 1000 1/week Grab
Fecal Coliform (No./1200 ml) 2000
Oct 1 - Apr 30 XXX XXX XXX Geo Mean XXX 10000 1/week Grab
8-Hr
Ammonia-Nitrogen 125 XXX XXX 20.0 XXX 40 1/week Composite
Report 8-Hr
Copper, Total Report Report XXX Report Daily Max XXX 1/month Composite
4000.0 8-Hr
Total Dissolved Solids 20641 XXX XXX 3300.0 Daily Max XXX 1/week Composite
Color (Pt-Co Units) XXX XXX XXX 200 XXX XXX 1/month Grab
Report
Total Nitrogen XXX Report XXX XXX Daily Max XXX 1/quarter Calculation
Report 8-Hr
Total Phosphorus XXX Report XXX XXX Daily Max XXX 1/quarter Composite
Report 24-Hr
Total PCBs (ng/L) XXX Report XXX XXX Daily Max XXX 2lyear* Composite

*See Part C.111.B of this permit.




NPDES Permit Fact Sheet
Shoemakersville Borough STP

NPDES Permit No. PA0024074

| Compliance History

DMR Data for Outfall 001 (from May 1, 2023 to April 30, 2024)

Parameter

APR-24

MAR-24

FEB-24

JAN-24

DEC-23

NOV-23

OCT-23

SEP-23

AUG-23

JUL-23

JUN-23

MAY-23

Flow (MGD)
Average Monthly

0.555

0.584

0.42

0.642

0.561

0.287

0.347

0.401

0.329

0.41

0.335

0.385

Flow (MGD)
Daily Maximum

2.399

1.508

0.912

1.786

2.064

0.832

1.115

0.912

0.699

1.785

0.869

1.365

pH (S.U.)
Minimum

6.42

6.44

6.54

6.54

6.3

6.69

6.89

0.01

6.89

7.09

6.74

6.4

pH (S.U.)
Instantaneous
Maximum

7.42

7.46

7.37

7.39

7.39

7.61

7.78

7.87

7.78

7.66

7.66

7.79

DO (mg/L)
Minimum

5.83

6.72

5.28

5.83

5.44

6.51

5.24

0.01

4.63

5.17

5.15

5.25

TRC (mg/L)
Average Monthly

0.1

0.04

0.04

0.03

0.03

0.03

0.1

0.1

0.1

0.1

0.1

0.05

TRC (mg/L)
Instantaneous
Maximum

0.16

0.1

0.15

0.11

0.1

0.14

1.19

0.73

0.46

0.24

0.25

0.14

Color (Pt-Co Units)
Average Monthly

10

23

9

46

10

55

17

14

30

CBODS5 (Ibs/day)
Average Monthly

<19.2

<84

9.2

10

7.1

5.3

10.7

44.6

16.4

155

8.6

CBODS5 (Ibs/day)
Weekly Average

44.4

9.6

11.9

17.6

10.0

6.6

14.2

88.9

38.1

30.4

13.7

CBODS5 (mg/L)
Average Monthly

<3.9

<24

<21

2.1

3.8

2.1

2.9

171

4.2

3.4

2.5

CBOD5 (mg/L)
Weekly Average

2.4

7.6

2.8

2.7

2.2

7.2

2.2

4.0

32.7

9.1

4.2

3.2

BODS5 (Ibs/day)

<br/> Average
Monthly

Raw Sewage Influent

264

281

405

334

242

297

324

222

260

298

1626

314

BODS5 (Ibs/day)

Raw Sewage Influent
<br/> Daily Maximum

329

370

469

429

439

546

534

418

344

424

5218

391

BOD5 (mg/L)

<br/> Average
Monthly

Raw Sewage Influent

68

64

113

80

52

145

131

56

93

83

571

97




NPDES Permit Fact Sheet
Shoemakersville Borough STP

NPDES Permit No. PA0024074

TSS (Ibs/day)
Average Monthly

<18.2

<25.8

<15.7

<18

18.9

9.0

10.3

17.9

45.3

23.9

314

14.9

TSS (Ibs/day)

Raw Sewage Influent
<br/> Average
Monthly

265

237

375

283

220

331

367

931

387

223

798

415

TSS (Ibs/day)
Raw Sewage Influent
<br/> Daily Maximum

320

306

446

418

304

596

636

2404

544

390

1884

492

TSS (Ibs/day)
Weekly Average

33.1

55.5

17.8

26.2

32

141

13.3

22.7

67.5

31.8

63.8

30.1

TSS (mg/L)
Average Monthly

<4.4

<54

<44

<4.1

4.0

4.1

4.0

5.0

17.5

6.4

7.2

4.1

TSS (mg/L)

Raw Sewage Influent
<br/> Average
Monthly

67

54

105

67

49

164

146

344

141

72

257

138

TSS (mg/L)
Weekly Average

6.0

9.5

5.0

4.4

4.0

4.4

4.0

8.0

32.0

7.6

10.5

4.4

Total Dissolved Solids
(Ibs/day)
Average Monthly

3578.6

3750.1

3300

3107.9

29494

2006.4

3054.4

4199.7

3586.0

3004.8

4291.6

4692.4

Total Dissolved Solids
(mg/L)
Average Monthly

918.8

848.5

916.0

690.0

648.0

1007.3

1216.0

1191.5

1308.0

814.0

1217.0

1437.6

Total Dissolved Solids
(mg/L)
Daily Maximum

1190.0

1030.0

1030.0

941.0

804.0

1440.0

1440.0

1890.0

1560.0

1120.0

1700.0

1860.0

Fecal Coliform
(No0./100 ml)
Geometric Mean

<1

<1

<1

<1

<2

<1

<1

<4

Fecal Coliform
(No0./100 ml)
Instantaneous
Maximum

33

10

16

Total Nitrogen
(Ibs/day)
Daily Maximum

40

36

36

60

Total Nitrogen (mg/L)
Daily Maximum

7.28

10.9

5.14

28.8

Ammonia (Ibs/day)
Average Monthly

<3.1

<3.0

3.9

<0.8

0.8

3.7

<3.2

14

36.5

26.7

1.6

5.5

Ammonia (mg/L)
Average Monthly

<0.9

<05

1.1

<0.2

0.2

2.2

<1l4

<04

13.1

8.2

0.3

2.0




NPDES Permit Fact Sheet

Shoemakersville Borough STP

NPDES Permit No. PA0024074

Total Phosphorus
(Ibs/day)

Daily Maximum 2.8 5.1 3.5 4.93

Total Phosphorus

(mg/L)

Daily Maximum 0.51 1.55 <0.50 1.70

Total Copper (Ibs/day)

Average Monthly 0.03 0.05 0.02 0.03 0.02 0.3 0.01 0.03 0.01 0.03 0.04 0.02
Total Copper (Ibs/day)

Daily Maximum 0.03 0.05 0.02 0.03 0.02 0.01 0.01 0.03 0.01 0.03 0.04 0.02
Total Copper (mg/L)

Average Monthly 0.006 0.008 0.005 9 0.003 0.005 0.004 0.005 0.004 0.004 0.008 0.007
Total Copper (mg/L)

Daily Maximum 0.006 0.008 0.005 9 0.003 0.005 0.004 0.005 0.004 0.004 0.008 0.007
Total PCBs (Ibs/day) 0.00000

Daily Maximum 314

Total PCBs (ng/L)

Daily Maximum 1.35




NPDES Permit Fact Sheet NPDES Permit No. PA0024074
Shoemakersville Borough STP

| Compliance History

Effluent Violations for Outfall 001 in past year, from June 1, 2023 to May 31, 2024:

Parameter Date SBC DMR Value Units Limit Value Units
pH 09/30/23 Min 0.01 S.U. 6.0 S.U.
Dissolved Oxygen (DO) 09/30/23 Min 0.01 mg/L 5.0 mg/L